
Comhairle Contae Choreai
Cork County Council

Halla an Chontae,
Corcaigh, Eire.

Fon, (021) 4276891 • F,j"" (021) 4276321
5ulomh Greas:iin: www.corkcoco.ie

County Hall,
Cork, Ireland.

Tel: (021) 4276891 • Fax: (021) 4276321
Web: www.corkcoco.ie

Administration,
Environmental Licensing Programme,
Office of Climate, Licensing & Resource Use,
Environmental Protection Agency,
Regional Inspectorate,
Inniscarra,
County Cork.

30th September 20 I0 D030 1-0 I

Re: Notice in accordance with Regulation 18(3)(b) of the Waste Water Discharge
(Authorisation) Regulations 2007

Dear Mr Huskisson,

With reference to the notice received for the Killeagh Waste Water Discharge Licence
Application on the 2nd of June last and Cork County Council's response of the 24th June
[...]
The blue results may break the EQR/S. 
The results highlighted grey are at the limit of detection. 
Water hardness in the River Dissour is 80mgCaCO3/L 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



UPSTREAM COMPARISON TABLE 
(ANALYSIS BELOW THE LIMIT OF DETECTION) 

Ecological quality 
ratio/standard 

Good boundary 
Physico-chemical conditions 

Rivers (All Types) 

2008 upstream ambient 
sampling results at 

aSW01u 

Nutrient conditions Table 9 River Water body Ambient sampling results 

Total Ammonia (mg N/l) 
Good status≤0.065(mean) 

or ≤0.140(95%ile) 
0.03mg/L (mean) 
0.03mg/L (95%ile) 

Molybdate Reactive 
Phosphorus (MRP) (mg P/l) 

Good status≤0.035(mean) 
or ≤0.075(95%ile) 

0.02mg/L (mean) 
0.02mg/L (95%ile) 

Specific pollutants Table 10 Inland surface waters 
AA-EQS Ambient sampling results 

Total Chromium 8.1 <1.0μg/L 

Copper (depending on water 
hardness) 

5 <1.0μg/L 

Zinc (depending on water 
hardness) 

50 <1.0μg/L 

Priority Substances Table 11 Inland surface waters 
AA-EQS Ambient sampling results 

Lead and its compounds 7.2 <1.0μg/L 
Nickel and its compounds 20 2.5μg/L 

Priority Hazardous 
Substances Table 12 

Inland surface waters 
AA-EQS Ambient sampling results 

Cadmium and its compounds 
(depending on water hardness) 

0.09 <1.0μg/L 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



DOWNSTREAM COMPARISON TABLE 
Ecological quality 

ratio/standard 

Good boundary 
Physico-chemical conditions 

Rivers (All Types) 

2008 Downstream ambient 
sampling results at 

aSW01d 

Oxygenation conditions 
Table 9 River water body Ambient sampling results 

Biochemical Oxygen Demand 
(BOD) (mgO2/l) 

Good status≤1.5 (mean) or 
≤2.6(95%ile) 

1.1mg/L (mean) 
1.1mg/L (95%ile) 

Acidification Status Table 9 River Water Body Ambient sampling results 

pH (individual values) 
Soft Water 4.5<pH<9.0 
Hard Water 6.0<pH<9.0 

7.9 

Nutrient conditions Table 9 River Water body Ambient sampling results 

Total Ammonia (mg N/l) 
Good status≤0.065(mean) 

or ≤0.140(95%ile) 
<0.1mg/L (mean) 
<0.1mg/L (95%ile) 

Molybdate Reactive 
Phosphorus (MRP) (mg P/l) 

Good status≤0.035(mean) 
or ≤0.075(95%ile) 

<0.05mg/L (mean) 
<0.05mg/L (95%ile) 

Specific pollutants Table 10 Inland surface waters 
AA-EQS Ambient sampling results 

Phenol 8 <0.1μg/L 
Toulene 10 <1.0μg/L 
Xylene 10 <1.0μg/L 
Arsenic 25 <0.96μg/L 

Total Chromium 8.1 <20.0μg/L 

Copper (depending on water 
hardness) 

5 <20.0μg/L 

Cyanide 10 <5.0μg/L 
Flouride 500 38.0μg/L 
Zinc (depending on water 
hardness) 

50 <20.0μg/L 

Priority Substances Table 11 Inland surface waters 
AA-EQS Ambient sampling results 

Atrazine 0.6 <0.01μg/L 
Dichloromethane 20 <1.0μg/L 
Simazine 1 <0.01μg/L 
Lead and its compounds 7.2 <20.0μg/L 
Nickel and its compounds 20 <20.0μg/L 

Priority Hazardous 
Substances Table 12 

Inland surface waters 
AA-EQS Ambient sampling results 

Cadmium and its compounds 
(depending on water hardness) 

0.09 <20μg/L 

Mercury and its compounds 0.05 <0.2μg/L 
 
Note the following:  
 
The black results are within the EQR/S. 
The red results break the EQR/S. 
The blue results may break the EQR/S. 
The results highlighted grey are at the limit of detection. 
Water hardness in the River Dissour is 80mg CaCO3/L 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



DOWNSTREAM COMPARISON TABLE 
(ANALYSIS BELOW THE LIMIT OF DETECTION) 

Ecological quality 
ratio/standard 

Good boundary 
Physico-chemical conditions 

Rivers (All Types) 

2008 Downstream ambient 
sampling results at 

aSW01d 

Nutrient conditions Table 9 River Water body Ambient sampling results 

Total Ammonia (mg N/l) 
Good status≤0.065(mean) 

or ≤0.140(95%ile) 
0.073mg/L (mean) 
0.073mg/L (95%ile) 

Molybdate Reactive 
Phosphorus (MRP) (mg P/l) 

Good status≤0.035(mean) 
or ≤0.075(95%ile) 

0.04mg/L (mean) 
0.04mg/L (95%ile) 

Specific pollutants Table 10 Inland surface waters 
AA-EQS Ambient sampling results 

Total Chromium 8.1 <1.0μg/L 

Copper (depending on water 
hardness) 

5 <1.0μg/L 

Zinc (depending on water 
hardness) 

50 <1.0μg/L 

Priority Substances Table 11 Inland surface waters 
AA-EQS Ambient sampling results 

Lead and its compounds 7.2 2.5μg/L 
Nickel and its compounds 20 1.7μg/L 

Priority Hazardous 
Substances Table 12 

Inland surface waters 
AA-EQS Ambient sampling results 

Cadmium and its compounds 
(depending on water hardness) 

0.09 <1.0μg/L 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



PREDICTED IMPACTS 
 
MASS BALANCE EQUATIONS FOR BOD: 
 
Worst Case Scenario:  
 
Maximum Discharge, Low Flow in the River, Maximum BOD in Discharge. 
 
Flow of River (95%ile) = 0.04m3/sec 
Mean BOD in River (upstream) = <1.0mg/L (Use 0.5mg/L for Calculation) 
Max volume of discharge = 0.00398m3/sec 
Max value for BOD in discharge = 10.0mg/L (Max from Online Tables) 
 
Cfinal = (0.04 x 0.5) + (0.00398 x 10.0) 

         (0.04 + 0.00398) 
 
Cfinal = 1.36mg/l BOD 
 
This is within the 1.5 mg/L Mean and 2.6mg/L 95%ile EQS for BOD. 
 
Normal Scenario: 
 
Normal Discharge, Median Flow in the River, Mean BOD in Discharge. 
 
Flow of River (Median) = 0.635m3/sec 
Mean BOD in River (upstream) = <1.0mg/L (Use 0.5mg/L for Calculation) 
Normal volume of discharge = 0.0029m3/sec 
Mean value for BOD in discharge = 3.24mg/L (2010 Mean from Killeagh 2009-2010 Effluent 
Results) 
 
Cfinal = (0.635 x 0.5) + (0.0029 x 3.24) 

          (0.635 + 0.0029) 
 
Cfinal = 0.51mg/l BOD 
 
This is within the 1.5 mg/L Mean and 2.6mg/L 95%ile EQS for BOD. 
 
MASS BALANCE EQUATIONS FOR AMMONIA: 
 
Worst Case Scenario:  
 
Maximum Discharge, Low Flow in the River, Maximum Ammonia in Discharge. 
 
Flow of River (95%ile) = 0.04m3/sec 
Mean Ammonia in River (upstream) = 0.03mg/L 
Max volume of discharge = 0.00398m3/sec 
Max value for Ammonia in discharge = 3.8mg/L (2008 Max from Outlet Table E4) 
 
Cfinal = (0.04 x 0.03) + (0.00398 x 3.8) 

         (0.04 + 0.00398) 
 
Cfinal = 0.37mg/l Ammonia 
 
This is within the 0.065mg/L Mean and 0.14mg/L 95%ile EQS for Ammonia. 
 
Normal Scenario: 
 
Normal Discharge, Median Flow in the River, Mean Ammonia in Discharge. 
 
Flow of River (Median) = 0.635m3/sec 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



Mean Ammonia in River (upstream) = 0.03g/L 
Normal volume of discharge = 0.0029m3/sec 
Mean value for Ammonia in discharge = 1.97mg/L (2008 Mean from Outlet Table E4) 
 
Cfinal = (0.635 x 0.03) + (0.0029 x 1.97) 

           (0.635 + 0.0029) 
 
Cfinal = 0.039mg/l Ammonia 
 
This is within the 0.065mg/L Mean and 0.14mg/L 95%ile EQS for Ammonia. 
 
MASS BALANCE EQUATIONS FOR ORTHOPHOSPHATE: 
 
Worst Case Scenario:  
 
Maximum Discharge, Low Flow in the River, Maximum Orthophosphate in Discharge. 
 
Flow of River (95%ile) = 0.04m3/sec 
Mean Orthophosphate in River (upstream) = 0.02mg/L 
Max volume of discharge = 0.00398m3/sec 
Max value for Orthophosphate in discharge = 1.7mg/L (Max from Online Tables) 
 
Cfinal = (0.04 x 0.02) + (0.00398 x 1.7) 

         (0.04 + 0.00398) 
 
Cfinal = 0.17mg/l Orthophosphate 
 
This is in breach of the 0.035mg/L Mean and 0.075mg/L 95%ile EQS for Orthophosphate. 
 
Normal Scenario: 
 
Normal Discharge, Median Flow in the River, Mean Orthophosphate in Discharge. 
 
Flow of River (Median) = 0.635m3/sec 
Mean Orthophosphate in River (upstream) = 0.02mg/L 
Normal volume of discharge = 0.0029m3/sec 
Mean value for Orthophosphate in discharge = 0.37mg/L (2010 Mean Estimate from Killeagh 
2009-2010 Effluent Results) 
 
Cfinal = (0.635 x 0.02) + (0.0029 x 0.37) 

            (0.635 + 0.0029) 
 
Cfinal = 0.022mg/l Orthophosphate 
 
This is within the 0.035mg/L Mean and 0.075mg/L 95%ile EQS for Orthophosphate 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



Revised -Non-Technical Summary Sept 2010 
 
Killeagh is located approximately 10 kilometres west of Youghal and 14 kilometres 
east of Midleton and is situated on the N25 National Primary Route and former rail 
line connecting Youghal and Cork. The village has experienced substantial 
construction and population growth over the last number of years 
 
 
The Waste Water Works and the activities carried out therein  
 
Killeagh Waste Water Treatment Plant (WWTP) has a capacity to treat a maximum 
flow of 1000 PE. Currently the plant receives flows in excess of these figures, 
particularly during heavy rainfall where flows up to 2298m3/d have been recorded. 
Although the plant is hydraulically overloaded during heavy rainfall the plant still 
 generally operates within its consents.  
 
The Killeagh WWTP is required to treat the waste water that gravitates into the plant. 
Waste water from the village is collected in a combined sewer. The developer of a 
nearby residential development has built a pumping station inside the grounds of the 
waste water treatment boundary. Flows from this pumping station are pumped into a 
septic tank where all flows from the rest of the catchment enter the treatment works. 
Flows from this tank gravitate through an open channel flume with flow recorder and 
sampler into a Primary/sludge holding tank. Flows then gravitate into a submersible 
pumping station with 2 No. pumps, which lift the waste water into two Rotating 
Biological Contactors. Excess flows entering the pumping station are discharged to 
the Dissour River via the storm water overflow. Waste water from the Rotating 
Biological Contactors then flows to 2 No. clarifiers for secondary treatment. The 
treated effluent then discharges down the final effluent line which contains a sampling 
unit.      
 
Killeagh WWTP is currently operated by a private operator under a 10 year Operation 
and Maintenance Contract. The Service Provider is fully responsible for the provision 
of all plant, materials including consumables and labour including licences and 
permits necessary to ensure that the facility is operated and maintained in accordance 
with the best practice and any performance requirements stipulated in the Employer’s 
Requirements. 
 
Killeagh Waste Water Treatment Plant is due to be upgraded to a 2,400 PE plant to 
ensure compliance with the relevant regulations. The improvements include the 
provision of: 
 

 Wastewater Inlet 
 Preliminary treatment 

- Screening 
- Grit removal 

 
 Flow measurement, control and sampling 
 Storm water storage 
  
 Flow Splitting 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



 Primary settlement (optional) 
 Secondary treatment (BOD and SS removal) 
 Tertiary treatment 

- Phosphorus removal  
- Nitrogen removal 

 
 Sampling of final effluent 
 Effluent discharge  
 Thickening and pumping of sludge (optional) 
 Sludge storage 
 Treatment of polluted ventilated air 

 
This upgrade is currently under construction and is due for completion for mid 2009.  
 
Work on the upgrade was completed in March 2010. The upgraded WWTP is 
operating satisfactorily since that date. 
During the construction of the upgraded WWTP massive infiltration was discovered 
entering the old plant. Therefore flows to the upgraded WWTP are drastically 
reduced. Flows of an average of 260m3/day have been recorded in the period March 
to July 2010. 
 
 
The sources of emissions from the waste water works 
 
The population load for the Killeagh agglomeration arises from the following area: 
 

 Domestic population  
 Commercial premises 
 School 
 Tourism 

 
The sewage from all commercial premises is collected via the public sewer and 
treated in conjunction with the domestic waste at the WWTP.  
 
Other potential emissions from the waste water treatment plant include: 

 Odour generated from the treatment process – there have been no recorded 
issues to date. 

 Noise pollution – minor during normal operation. There have been no 
complaints regarding noise at the plant.  

 
 
 
The nature and quantities of foreseeable emissions from the waste water works 
into the receiving aqueous environment as well as identification of significant 
effects of emissions on the environment. 
 
The final effluent discharges to the River Dissour which runs parallel to the site. The 
flows to the old plant were in the order of 304m3/d to 852m3/d with an average inflow 
of 478m3/d entering the plant per day. This is now reduced to an average of 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



260m3/day entering the plant. This equates to a population of approx 1100.The new 
plant is designed for 2,400 PE. The proposed upgrade of Killeagh WWTP will 
increase the capacity of the plant from 1,000 PE to 2,400 PE and discharge effluent to 
the River Dissour. The T.J. O’Connor & Associates Consulting Engineers Design & 
Build Works is included in Attachment A. 
 
 
The proposed technology and other technologies for preventing or, where this is 
not possible, reducing emissions from the waste water works 
 
Technology 
The new WWTP includes the following elements:  
 

 Inlet Screening including grit removal 
 Storm Water Storage 
 Primary settlement  
 Secondary treatment 
 Tertiary treatment 

 
Techniques 
The new WWTP shall be operated and maintained in accordance with the best 
practice and any performance requirements stipulated in the Employer’s 
Requirements. 
 
Further measures planned to comply with the general principle of the basic 
obligations of the operators, i.e., that no significant pollution is caused 
 
New WWTP completed in March 2010. 
 
Measures planned to monitor emissions into the environment 
 
The Cork County Council Environmental Laboratory carries out sampling of the 
influent and effluent. The Cork County Council Environmental Department located in 
Inniscarra takes samples from the stream upstream and downstream of the wastewater 
treatment plant outfall. 
 
The private operators also carry out sampling of the influent and effluent to ensure 
that the plant is operating satisfactorily.   
 

 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:23:30:23



Parameter 02/01/2009 05/01/2009 08/01/2009
pH 7.4 7.32
COD (mg/l) 53 94
BOD(mg/l) 9.00 8.00
TP(mg/l) 2.35
Sus Solids (mg/l) 23 12

Parameter 03/02/2009 06/02/2009 10/02/2009
pH 7.18 7.3 7.29
COD (mg/l) 28 30 37.1
BOD(mg/l) 4.00
TP(mg/l) 1.12
Sus Solids (mg/l) 24 11 20

Parameter 03/03/2009 06/03/2009 10/03/2009
pH 7.2 7.32
COD (mg/l) 52.1 23 68.8
BOD(mg/l) 4.00
TP(mg/l) 1.09
Sus Solids (mg/l) 14 6 24

Parameter 02/04/2009 06/04/2009 09/04/2009
pH 7.2 7.25
COD (mg/l) 28 42.1
BOD(mg/l) 6.00 5.00
TP(mg/l) 2.31
Sus Solids (mg/l) 7 10

Parameter 05/05/2009 07/05/2009 11/05/2009
pH 7.18 7.27
COD (mg/l) 16 24.6
BOD(mg/l) 8.00
TP(mg/l)

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u